
Title Summary of Results 

AAMA/WDMA/CSA 101/I.S.2/A440-11 Class R-PG20 4737 x 2019 (187 x 80)-

Negative Design Pressure -960 Pa (-20.05 psf) 

Air Infiltration 0.6 L/s/m2 (0.12 cfm/ft2) 

Water Penetration Resistance Test Pressure 290 Pa (6.06 psf) 

 
 Test Completion Date: 03/09/17 

 
 
 
 
 
 
 
 

Reference must be made to Report No. G7944.01-109-47, dated 05/11/17 for complete test 
specimen description and detailed test results.   
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Intertek-ATI will service this report for the entire test record retention period.  Test records such 
as detailed drawings, datasheets, representative samples of test specimens, or other pertinent 
project documentation, will be retained by Intertek-ATI for the entire test record retention 
period. 
 
This report does not constitute certification of this product nor an opinion or endorsement by 
this laboratory.  It is the exclusive property of the client so named herein and relates only to the 
specimen(s) tested.  This report may not be reproduced, except in full, without the written 
approval of Intertek-ATI. 
 
For ARCHITECTURAL TESTING, Inc. 
 
 
 
 
__________________________________ ____________________________________ 
Joel Chronister Ken R. Stough 
Technician Lead Technician 
 
JTC:asm 
 
Attachments (pages):  This report is complete only when all attachments listed are included. 
 Appendix-A:  Alteration Addendum (1) 
 Appendix-B:  Location of Air Seal (1) 
 Appendix-C:  Drawing(s) (0)  Complete drawings packet on file with Intertek-ATI. 
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Appendix A 
 

Alteration Addendum 
 

Alteration #1: Date - 03/09/17 
 Cause for alteration – Test specimen failed Forced Entry Resistance testing 
 Remedial action taken – Steel reinforcement was added behind the lock 
 keeper and longer screws were used to secure keeper to the panel stile. 
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Appendix B 
 

Location of Air Seal:  The air seal between the test specimen and the test wall is detailed below.  
The seal is made of foam weatherstripping and is attached to the edge of the test specimen buck.  
The test specimen buck is placed against the test wall and clamped in place, compressing the 
weatherstripping and creating a seal. 

 

  

Test Specimen Buck

Air seal between test buck and test
wall (typically foam weatherstripping)

Test Specimen

Air seal between test specimen
and test buck (typically silicone)

Test Wall
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Appendix C 
 

Drawing(s) 
 

Note:  Complete drawings packet on file with Intertek-ATI. 
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